
Toll-Free Customer Service Number

U.S.: 	 1-800-558-5234
Canada: 	 1-800-284-8339
Europe: 	 +353 51 379777
Australia: 	 1300 367 582

www.spalding.com

11/21  ID# M6A5122

Model Number:
(found on product box)

  WARNING  

READ AND UNDERSTAND THE OPERATOR’S 
MANUAL BEFORE USING THIS UNIT.
FAILURE TO FOLLOW THE OPERATING 
INSTRUCTIONS COULD RESULT IN INJURY 
OR DAMAGE TO PROPERTY.

PORTABLE BASKETBALL SYSTEM
Owner’s Manual



Contents

2

Contents
Contents. .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  2
Before You Begin. .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  2
Contact. .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  2
Warranty. .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  3
Safety Information . .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  3
Test-Fit Close Tolerance Bolts. .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  4
Package Contents. .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  4
Tools & Materials for Assembly. .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  9

Assembly Overview. .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  10
Assemble the Base. .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  11
Elevator Assembly. .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  17
Assemble the Backboard. .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  19
Assemble the Goal. .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  25
Fill The Assembled Unit for Use. .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  29
Operation. .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  31
Parts List . .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  32

Questions or Missing Parts?

Call TOLL-FREE Customer Service
Number listed on the front page!

DON’T go back to store!

Before You Begin
READ AND UNDERSTAND THE OPERATOR’S MANUAL BEFORE USING THIS 
UNIT.

•	 Remove ALL contents from boxes.
•	 Be sure to check INSIDE pole sections; hardware and additional 

parts are packed inside.
•	 This manual, accompanied by a sales receipt, should be saved and 

kept on hand as a convenient reference, as it contains important 
information about your model.

  WARNING  

FAILURE TO FOLLOW OPERATING INSTRUCTIONS COULD RESULT IN INJURY OR PROPERTY DAMAGE.

Contact
Questions or missing parts? Do NOT go back to the store!

Email: warrantyservice@custserv.fotlinc.com

Customer Service
Toll-Free Number: 1-800-558-5234

Mailing Address: Spalding
PO Box 90015
Bowling Green, KY 42102



Warranty

3

Warranty
For the very latest Basketball System Warranty information, please visit www.Spalding.com or call  
Spalding Customer Service at 1-800-558-5234.

Safety Information
  WARNING  

FAILURE TO FOLLOW THESE SAFETY INSTRUCTIONS MAY RESULT IN SERIOUS INJURY OR PROPERTY DAMAGE AND 
WILL VOID THE WARRANTY.
Owner must ensure all players know and follow these rules for safe operation of the system.
To ensure safety, do not attempt to assemble this system without following the instructions carefully. Check the entire box 
and inside all of the packing material for parts and/or additional instruction material. Before beginning assembly, read 
the instructions and identify parts using the hardware identifier and parts list in this document. Proper and complete 
assembly, use, and supervision are essential for proper operation and to reduce the risk of accident or injury. A high 
probability of serious injury exists if this system is not installed, maintained, and operated properly.

•	 If using a ladder during assembly, use extreme caution.
•	 Check the base regularly for leakage. Slow leaks could cause the system to tip over unexpectedly.
•	 Seat the pole sections properly (if applicable). Failure to do so could allow the pole sections to separate during play 

and/or during transport of the system.
•	 Climate, corrosion, or misuse could result in system failure.
•	 If technical assistance is required, contact Customer Service.
•	 Minimum operational height is 6'-6" (1.98 m) to the bottom of backboard.

Most injuries are caused by misuse and/or not following instructions.
Use caution when using this unit.

  NOTICE  

•	 Adult assembly required.
•	 Dispose of ALL packaging materials promptly.
•	 As with all products, periodically inspect for loose, small parts.
•	 Assembled unit MUST be filled with sand or water at ALL times.
•	 ALL basketball systems, including those used for DISPLAYS, MUST be assembled and installed according to 

instructions.
•	 Failure to follow instructions could result in SERIOUS INJURY.
•	 It is NOT acceptable to devise a makeshift support system.

NOTE
Backboard style will vary.



Test-Fit Close Tolerance Bolts

4

Test-Fit Close Tolerance Bolts
To ensure optimal playability of the backboard system, a close tolerance fit between the elevator components and 
hardware is required. Test-fit large bolts into large holes of elevator tubes, backboard brackets, and triangle plates. 
Carefully rock them in a circular motion to remove any excess paint from holes, if necessary.

NOTE
Not all items pictured are included with every model.

Package Contents
Check the contents of each kit and other parts to ensure that all components are present. Keep the kit hardware in 
the labeled bag as they will be used in different assembly steps.

See "Parts List" on page 32 for a complete list of replacement part numbers.

BASE ASSEMBLY

#4 #5

#10

#12

#11

#1 #2

#3

1 Base, Plastic, Black (x1) 2 Ball Return, Plastic, Black (x1) 3 Strut, Steel Tube, Black (x2)

4 Wheel Bracket, Steel (x2) 5 Wheel, 4", Plastic, Black (x2) 10 Bottom Pole, Black (x1)

11 Middle Pole, Black (x1) 12 Top Pole, Black (x1)



Package Contents

5

KIT 1 – WHEEL ASSEMBLY – 208904

#7#6

#9

#8

6 Rod, Axle (x2) 7 Pushnut, 7/16 Shaft Diameter (x4) 8 Bolt, Hex Head, 5/16-18x0.625L (x2)

9 Washer, Flat, 5/16 (x2)

KIT 2 – POLE TO BASE ASSEMBLY – 209141

203100
NUT, HEX FLANGE, 5/16-18

#15

#14

208505

#20

#9

203099Hex Locknut (Nylon Insert)  5/16-18

#16

#19 #21 #22

9 Washer, Flat, 5/16 (x4) 14 Bolt, Hex Head, 3/8-16x2L (x2) 15 Bolt, Hex Head, 5/16-18x4-1/2L (x1)

16 Nut, Nylock, 5/16-18 (x1) 19 Bolt, Hex Head, 5/16-18x1.00L (x2) 20 Carriage Bolt, 5/16-18x1.5L (x6)

21 Nut, Hex Flange, 5/16-18 (x6) 22 Cover, Bolt End, Vinyl, Black (x1)

POLE TO BASE HARDWARE

#18#13

13 Plate, Bottom Pole Mounting (x1) 18 Washer, Flat, Plastic, Black (x2)



Package Contents

6

ELEVATOR ASSEMBLY

#23 #64

#24

23 Lift Bracket (x1) 24 Handle, Plastic, Pre-assembly (x1) 64 Tube, Adjustment, Inner (x1)

KIT 3 – ELEVATOR ASSEMBLY – 209137

203100
NUT, HEX FLANGE, 5/16-18

#21

#28 #29

#25 #26

21 Nut, Hex Flange, 5/16-18 (x3) 25 Bolt, Hex Flange, 5/16-18x1,75 (x1) 26 Spacer, 0,344 IDx1,31L (x1)

28 Reinforcement Plate (x1) 29 Carriage Bolt, 5/16-18x4,25L (x2)

BACKBOARD ASSEMBLY

#36 #37#35

#33 #34

33 Elevator Tube, Upper-Short, Black (x2) 34 Elevator Tube, Long, Black (x2) 35 Plate, Triangle, Silver OR Black (x2)

36 Spring, Counter Balance (x1) 37 Cap, Plastic, On Top Pole (x1)



Package Contents

7

KIT 4 – BACKBOARD – 209139

#43 #44 #46

#41

#42 #45

#27

27 Spacer, Steel, 0.51 IDx4.679L (x1) 41 Nut, Hex Nylock, 1/2-13 (x5) 42 Spacer, Plastic, 0.75ODx3.25L (x1)

43 Spacer, Plastic, 0.73ODx1.70L (x2) 44 Spacer, Plastic, 0.75ODx0.625L 
(x4) 45 Nut, Hex Nylock, 3/8-16 (x2)

46 Spacer, Plastic, 0.38IDx0.527L (x4)

BACKBOARD HARDWARE

#38

#40

#39 (part scaled for page)

38 Bolt, Hex Head, 1/2-13x3.96L(1.25) (x1) 39 Bolt, Hex Head, 1/2-13x7.75L (x4) 40 Bolt, Hex Head, 3/8-16x5.375L (x2)




















































